

**CONFIDENT BLISS , THRISSUR****CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm <sup>2</sup> )		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm <sup>2</sup> )	
				7 Days	28 Days	7 Days	28 Days
1	10/07/25	COLUMN:- 21,34,45,54,53,64	M30	20	30	21.48	31.85
2	21/07/25	COLUMN:- 71,72,65,55,46	M30	20	30	21.41	30.3
3	26/07/25	COLUMN:- 80,66,54,47	M30	20	30	21.10	30
4	28/07/25	COLUMN:- 61,62,74,75,67	M30	20	30	22.40	30.37
5	02/08/25	COLUMN:- 48,49,60,56	M30	20	30	21.33	31.63